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For the attention of MeFHemster— ML R STOKES

Dear Sir Fieseeeff Cmeb__“;i G

Re: Report on an indicative test of 1No type of Exitilettd access panel for air leakage,
following the principles of BS 5368: Part 1, 1976, methods of testing windows for
air permeability. Contract Reference — MTP/F02023

This letter is to confirm the results of indicative testing performed on behalf of your company
under the above reference on the 17" and 18™ March 2002,

Specimen

Fl" Pr 5
I'he fextthettet access panel was fitted with a removable key locking mechanism. The overall
dimensions of the specimen were 1838mm high x 603mm wide x 65mm thick.

Fhe access panel was fitted by the client within a timber sub frame, which was flush with

hoth faces of the panel, _ =
wWD=— BF-2HR - AT
Description of Exitile access panel (ref. EXNAVBASBISWIAT)

LI Overall nominal frame dimensions were 1838mm high x 603mm wide X 65mm thick.
The panel was single acting and opened outwards

1o

The frame consisted of a 1.2mm thick Zintee Steel section with 5No M6 bolts welded to
the hinge side. The 25mm wide beaded front flange was mitred at each corner. Two
Lorient Polyproducts Limited neoprene seals were fixed to the inside back cdge of the
frame, between the door tray and frame

1.3 The overall nominal dimensions of the panel door were 1830mm high x 595mm wide x
62mm thick. The access panel door tray consisted of a Imm thick steel skin. which was
polyester powder coated in RAL9010, 20% gloss. with preformed Imm thick steel top
hat stiffeners welded to the inner face. The voids within the door tray were filled with
Rockwool cavity wall insulation. A 12.5mm thick sheet of Lafarge Megadeco wallboard
was fixed 1o the rear face of the door tray with 20No drywall screws

A mmminer of tna V1L Codtem Gircup of corpasnie Rigalied Nomter 3125010 Englang
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.4 A continuous steel hinge was welded to the door tray and fixed to the frame usine M6
hank brushes and bolts welded to the frame at 150mm in from the edecs and 300mm
centres

1.5 The panel was locked with a 3 point locking system (manufactured by EMKA reference
1049-1720)

1.6 The panel was locked with a removable key. The key lock hole in the front of the door
tray was fitted with a removable screw bung with a neoprene washer. 4No I6mm
diameter holes were cut into the panel (2No in the top edge and 2No in the bottom edge).
These holes were plugged with 16mm plastic insert plugs.

The client supplied the above description, and it was verified where possible by a Chiltern
Dynamics Engincer.

The sample was marked Chilt/P02023 and fitted vertically in the test rig. and secured to
ensure there was no movement or twist.

The access panel was then tested on both the internal and the external faces.

Results
Internal face Pressure applied (pa) | 1™ Recorded leakage | 2" Recorded leakage

m*/h m'/h

15pa (/00 o]
30pa N 0.00 i 0.00
45pa _ 0.16 ) | 0.17
| 60pa 0.10 0.09
S 207y | PO OV Y 0.11

90pa <080 0 _0.18 B

105pa 04 | H e

 120pa ____i0:a6 = QNPs ea
13 | o 0.11
150pa 0.11 0.15

External face Pressure applied (pa) | 1" Recorded leakage | 2" Recorded leakage
m’/h m’/h
_ 15pa 0.00 0.02
~ 30pa 0000 - 0.24
~ 45pa N 0.05 ol d 0.11

60pa 0.11 0.16 =5
75pa RS e e

90pa 0.11 0.17
_105pa 016 0.22
120pa 0.16 0.22
135pa ologs T 0 0.17
1 50pa 0.16 0.27

2



I

200X AhAvrp 9y e

Jodeurpy Sunsa | 1apeac] 13afoly / 1eaudusg 159 |
Wogg(j uoy Soaing uepy

~p

Jo A&ioyine ay Japun panssj Aq uanm uoday

UOHBIPIIIE SV JO Srudwatnbal a1 12pun paianpuod 10u sea 121 S|

awaiinbar L1oyendal ey aoueijdwon sou pAEpURIS D1 IsuleSe paurunopad alnsuowap

01 PAsh aq 10U pnoys pue £|uo uonewwogur s sosuods 1531 1)) 10J papiaoad st uoneuLojur Y|

g porjdwos Ay aaamoy 1ou a1am 159
AN JO swwdwdsmbas iy ayy ‘Snpqeawnad e 0] SMOPUIA Bunsay Jo spopaw 9761 | iy
"8OES SE Ul USAIT spoaw 1521 2y pasijnn YDA UOHRTHSDAUL UR O] dJR[aL S1NSaL 18] asay |




)

—

abeyeaT AziTTOgRaWIad TP

2\

r uy

€3 ar
]

abeyesn

(& e |

L3
by

GE"f  gus
26 SEl
-~ o s o
W -3 0 3 08°7 L 7Y e 2
zZZ°0 e b e - e
LT%0 B0 9?‘3 a6
TT ~ .y -
tT'0 £ He'1 CL
910 ST'Z Sr'T o9
tE'0 ZL°T 81'1 57
8T°1 g
l
&

o4
i
ry
ey
|
L]
LB
]
%
| |
el
o
e
[+ 1]
]
1
=

sbeyean AiTTTgRswrsd T

T y ‘.‘".i'?f,",’_‘a'l W/IY/ W -
BReARe AarT1aesused Teio; AxiTTQ

OAUIATING on e b= 1= R o, S,
FRUIOIIBL TSR] YOBE JO §IINSSI IY) SIp azay ‘(11ad
I (1 T1a¢
2 I

=
S ] - g - - e -y e o L
YaLt) Aeprelssd uvswiosds 1hod uo pauwzozrad Lurisay syl Buimory

—

(ssauiybn sie) 1s0) Ajjiqeawiad Iy !
i ! I BEEIGT
D3PTOD | 0D 3|1IX) Wwoy, kzoi
- 9€:91 200z |udy g| us
[¥n'oo amuRyeDAaniny] Aeniny uey :L:w.:i

_I__%Q_l_ S O_l_. As|seag wo |
DEAHRO Wiy Do)




Test tec 600pa

Face 02 (internal) - test 3

Pressure [(pa) Chamber permeability Total permeability Leakage
relative to opening joint - m'/hr/in length
50 4.16 4.8% 0.11

100 6.85 7.12 0035

150 B.80 5.3 -0.05

200 10,495 11.41 0.09

300 13.70 14,76 0.22

400 16.85 17.84 0.20

500 15.80 20.08 0.05

&0 22,15 22,73 §.32

The maximum leakage at 75pa was recorded as 0.11 m? fhx/m length.

With the :2% error of our eguipment (errer allowable by UHAS) you could
possibly have a leakage of 0 at 75 pa.

L will ger a test confirmation to you tomorrow [ I did promise today,
unfortunately I was needed in The tsst lah)
I: o1

£ I can be of any Iurther assistance, please do not hesitate to contacs me.

Regards,

Alan Turvey
Test Engineer / Project ILeader

Tel: +44 (0) 1494 369 839
Faxn: +44 (0} 1484 564 895




( SECTION SHOWING ACCESS PANEL - AIRTIGHT TEST ON 18,/04 /2002 |

clear structural opening to be +5mm greater than o/e access panel frame

_
e o/a Access Panel Frame i.e. B03mm wide x 1B38mm high. .
100mmx63mm Timber Frame | ! 40mm |_clear opening with door removed | A0mm

Lefarge Megadeco board factory I

screw-fixed to resr of metal door tray
Access Panel Frame o
screw-fixed to Timber Frame / Gap between panel and timber frame

/ filled with Fire Resistant mastic

using 63mmx6mm screws. \

/

/

%
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o/a Frame

" i

\\ /' 3-point locking system
/ 2z
/ _ 600mmx1835mm to inside edge of panel frame
/ . P
. Flush Metal Door Tray
eSmm wide beaded frame filled with Rockwool insulation.

OPEN

[ TYPE EX/WD/SB/SW/AT )
| Airtight Panel - 2 Hour Fire Rated ) P

Metal Lock hole screw bung

with neoprene washer.

—

63mm Thick Timber Frame




